

# **SALBUTAMOL**

Read in conjunction with **Disclaimer** 

Formulary: Restricted  Requires Neonatalogist or relevant specialist review within 24 hours of initiation					
Presentation	Ampoule: 500 microg/mL Inhalation solution (for nebulisation): 5 mg/2.5 mL Metered dose inhaler: 100 microg/actuation				
Drug Class	Short acting Beta <sub>2</sub> agonist				
Indication	<ul> <li>To reduce airways resistance in ventilator dependent neonates with bronchopulmonary dysplasia</li> <li>To treat hyperkalaemia</li> </ul>				
Monitoring	<ul> <li>Monitor heart rate during, and for 30 minutes post, administration</li> <li>Monitor serum potassium</li> <li>High doses can increased blood glucose concentration</li> </ul>				
Compatibility	Fluids: sodium chloride 0.9%, water for injection				
Incompatibility	No information				
Interactions	<ul> <li>Beta blockers (e.g. propranolol) antagoniose the action of salbutamol on the airways</li> <li>Diuretics (e.g. furosemide, hydrochlorothiazide) increase the risk of hypokalaemia and ECG changes</li> </ul>				
Side Effects	Tachycardia, tremor, hyperexcitability, irritability, hypokalaemia, cardiac arrhythmias				
Storage & Stability	Ampoule: Store below 25°C. Protect from light Nebules: Store below 30°C. Protect from light Metered dose inhaler: Store below 30°C. Protect from frost and direct sunlight. Therapeutic effect of this medication may decrease when the canister is cold. Pressurised container. Do not expose to temperatures higher than 50°C				

**Presentation** (for IV use)

Ampoule: 500 microg/mL



Dosage

Hyperkalaemia

4 microg/kg/dose

Dose may be repeated once after a minimum of two hours



**WARNING:** double dilution required – Take extra care and minimise distractions

#### First Dilution:

**Preparation** 

Dilute 500 microgram (1mL) to 10mL with compatible diluent.

Concentration is now 50 microg/mL

Second Dilution:

Withdraw 1mL of above solution and dilute to 10mL with compatible diluent.

Final concentration 5 microg/mL

Administration IV push: Inject slowly over 5 to 10 minutes

(for inhalation)
Dosage
Preparation

## Metered dose inhaler: 100 microg/actuation Inhalation solution (for nebulisation): 5 mg/2.5mL



## **Bronchodilation**

## Metered dose inhaler (MDI)

100 to 200 microg (1 to 2 actuations) every 6 hours

Can be given more frequently if required

## **Bronchodilation**

Presentation

## **Nebulisation**

1.25 mg every 6 to 8 hours

## **Hyperkalaemia**

## **Nebulisation**

400 microg every 2 hours until serum potassium decreases to desired safe level

## **Preparation**

## **Nebulisation**

Dilute required dose to 3 mL (or an appropriate volume) with sodium chloride 0.9%

#### **Nebulisation**

- Nebulised via endotracheal tube
- The expiratory block of ventilators should be changed on a weekly basis when nebulised drugs are used

### Administration

## Metered dose inhaler

- Shake well before each actuation
- Use via a spacer device into the inspiratory limb of the ventilator circuit

## Related Policies, Procedures, and Guidelines

**Clinical Practice Guidelines:** 

Neonatology – Hyperkalaemia Management

## References

Ainsworth SB. Neonatal formulary 7: drug use in pregnancy and the first year of life. Seventh ed. Chichester (West Sussex): John Wiley & Sons Inc.; 2015. 631 p.464-5

AusDI. Ventolin (salbutamol sulfate) Syrup oral liquid and Ventolin Injection. In: AusDI By Medical Director [Internet]. Australia: AusDI by Medical Director; 2022 [cited 2024 Feb 05]. Available from: <a href="https://ausdi-hcn-com-au.kelibresources.health.wa.gov.au/quickSearch.hcm">https://ausdi-hcn-com-au.kelibresources.health.wa.gov.au/quickSearch.hcm</a>

AusDI. Ventolin Nebules. In: AusDI By Medical Director [Internet]. Australia: AusDI by Medical Director; 2022 [cited 2024 Feb 05]. Available from: <a href="https://ausdi-hcn-com-au.kelibresources.health.wa.gov.au/quickSearch.hcm">https://ausdi-hcn-com-au.kelibresources.health.wa.gov.au/quickSearch.hcm</a>

AusDI. Zempreon CFC-Free Inhaler. In: AusDI By Medical Director [Internet]. Australia: AusDI by Medical Director; 2023 [cited 2024 Feb 05]. Available from: <a href="https://ausdi-hcn-com-au.kelibresources.health.wa.gov.au/quickSearch.hcm">https://ausdi-hcn-com-au.kelibresources.health.wa.gov.au/quickSearch.hcm</a>

Australasian Neonatal Medicines Formulary (ANMF). Salbutamol. In: Australasian Neonatal Medicines Formulary [Internet]. [Sydney, New South Wales; 2020 [cited 2024 Feb 05]. Available from: Clinical Resources - ANMF - Australasian Neonatal Medicines Formulary (anmfonline.org)

Australian Medicines Handbook. Salbutamol. In: Australian Medicines Handbook [Internet]. Adelaide (South Australia): Australian Medicines Handbook; 2024 [cited 2024 Jan 22]. Available from: <a href="https://amhonline.amh.net.au/">https://amhonline.amh.net.au/</a>

Napolitano N et al. Tolerability and efficacy of two doses of aerosolized albuterol in ventilated infants with BPD: A randomized controlled crossover trial. Pediatr Pulmonol. 2021 Jan;56(1):97-104.

Saw HP. Nebulized salbutamol diminish the blood glucose fluctuation in the treatment of non-oliquric hyperkalemia of premature infants. J Chin Med Assoc. 2019 Jan;82(1):55-59.

Society of Hospital Pharmacists of Australia. Salbutamol. In: Australian Injectable Drugs Handbook [Internet]. [St Leonards, New South Wales]: Health Communication Network; 2023 [cited 2024 Jan 22]. Available from: <a href="http://aidh.hcn.com.au">http://aidh.hcn.com.au</a>

Truven Health Analytics. Albuterol. In: NeoFax [Internet]. Greenwood Village (CO): Truven Health Analytics; 2024 [cited 2024 Feb 05]. Available from: <a href="https://neofax.micromedexsolutions.com/">https://neofax.micromedexsolutions.com/</a>

Vemgal P et al. Interventions for non-oliguric hyperkalaemia in preterm neonates. Cochrane Database Syst Rev. 2012 May 16;2012(5):CD005257.

## **Document history**

Keywords	Salbutamol, albuterol, Ventolin, hyperkalaemia, potassium, bronchodilation							
Document Owner:	Chief Pharmacist							
Author/ Reviewer	KEMH & PCH Pharmacy/Neonatology Directorate							
Version Info:	V 2.0 – full review, updated doses, new template							
Date First Issued:	10/2013	Last Reviewed:	20/02/2024		Review Date:	20/02/2029		
Endorsed by:	Neonatal Directora	te Management Grou		Date:	30/07/2024			
NSQHS Standards Applicable:	Std 1: Clini	cal Governance	Std 4: Medication Safety					
Printed or personally saved electronic copies of this document are considered uncontrolled.  Access the current version from WNHS HealthPoint.								

This document can be made available in alternative formats on request for a person with a disability.

© North Metropolitan Health Service 2024